::qnllw\U\D Parts Catalogue G

bimota




=
@)
Q.
®
=4
o
=
c
q
®
"




G bimota HilT—RA Model & Part list Information (BIMOTA)

Part list information

This parts catalog lists parts and sub-assemblies provided as spare parts.

When it becomes necessary to replace parts always use KAWASAKI GENUINE PARTS. Strict inspection assures quality
and performance of KAWASAKI GENUINE PARTS.

Model Information

Model Name: TERA HOW TO PLACE AN ORDER FOR PART
Starting production year: 2024 When ordering parts be sure to use the catalog for the correct model and year of the vehicle. Include the following
VIN No. Format ZRPYYYYYYYYXXXXXX items exactly as listed in this catalog on your parts order.
Engine No. Format Z XXXXXX - PartNumber
g . YYYYYY - Part Name
- Quantity
EXPLANATION OF PART CATALOGUE FORMAT
A. Model Title
This title describes the model contained in this catalog.
B. Part Group Title
A representative name for the group of parts illustrated on thepage.
C. Reference
Correspondance number that can be easily find in the drawing, indicating the part @
D. Part Number g =
. . G bimota HIIT=RA 1.1 FRONT WHEEL
The number assigned to a part for the purpose of parts ordering. = . :
E. Ummﬂlﬂﬂos - [PART. NO. |DESCRIPTION QUANTITY
Describes the main function of the part and includes data such as size, number of émwo g@oa
teeth, color,etc. S
F. Quantity =
Specifies how many of a part are required at the indicated position on the illustration. L T —
BIMOTA PART NUMBER STRUCTURE BuTsoss600 Wn”ﬂ”wwmﬁ%.mﬁesz
OLD: 000000000 ﬂ n -
Z mé“ mzﬁooooooooo MM MM“MMM\”M N””MS; whell speed AR “
KAWASAKY PART NUMBER STRUCTURE T — ;

1) Part Number (New Structure) (Old Structure)
00000 - 0000 — 00 or 00000 - 0000 - 000 00000 - 000 - 00

1_\ 1_\ Color Code

Production Number
Function Code




I© vimota INIT=RA

Part list Information (KAWASAKI)

PARTS CATALOGUE CLARIFICATIONS

BIMOTA TERA USE KAWASAKI ENGINE AND SOME ELECTRONICS
COMPONENTS. FOR THIS PARTS MANUFACTURER'S PICTOGRAMS ARE
USED AND WE INSERT HERE THE MANUFACTURER READING CRITERIA

H M D E G
"16-"17 ZX1400 HGF/HHWF H-4. Lahels
Rel ! E____
E o . 3
IHr 1 i
L Wt Lo A5 s » r1e—F
e ] LR At O :
- LAlE ENeL wersl e |
LS Ll - M CTVAT Dm VRS, Jal
- w e L P, Fy
' - |
" el P o T AT CRE e
- e - T ¢ » J .I
“ o= | |
_ \.;
- ! S \

A. Year & Model Title

This fitle describes the year(s) and model(s) contained in this catalog.
B. Part Group Title

A representative name for the group of parts illusirated on this page.

C. Reference Number
The reference number is listed on the lllustration and parts list. |1 is the ink between the illustration and the
parts list.

D. Part Number
The number assigned to a part for the purpose of parts ordering.

1) Part Number (New Structure) (Old Structure)
00000 < 0000 - 00 or 00000 - 0000 < 00O 00000 - 000 - 00

.._u I_l Color Code _
Production Number

Function Code

2) Standard Hardware Number
000 0 0000

[

E. Description

Size Number
Matenal or Surface Treatment C
Item Numberf

%00

|

00 0000

Describes the main function of the part and includes data such as size, number of teeth, color eic.

List of Abbreviations
(+) Plus HEX Hexagonal REF Reference
-1 Minus D=__________._. . InsideDiameier RH Right Hand
& And KPH Killometers Per Hour  RPM __________Revolulions PerMinute
2ZND Second L Link RR Rear
CNT Gendgr, ‘MER. ... .........0o0 .0 Miles PerHour V Voll
COMPA s e Complete NA___________________..__NotAvailable W Watt
D Degree  0Q/S Over Size W/ ___With
FR Front OD=________ | Ouiside Diamefer WD With Decal
G Gram PR PlyRating WOD ________WilhouiDecal
F. Quantity

Specifies how many of a part are required at the indicated position on the flustration.

G. Year & Model

Indicaies which parts are used for a specific vehicle year and model,

H. Additional Information

Additional Information is shown as follows:

1) (OPTION) Part is not installed as original equipment, but is available separately.

2) (RACING USE ONLY) Part is to be used for closed course racing only on this vehicle.

3) (OFF-ROAD USE ONLY) Part is for off-road use only this vehicle.

4) (LOCAL PROCUREMENT ITEM) Part is obtainable from a local source. No part number is listed.

5) Technical relationships between old part numbers and new part numbers are shown as follows;
INTERCHANGE - Old part or new part can be used.
UBSTITUTE - New part replaces old part, Old part cannot be used in place of new part.

6) Mid-Year part number changes on a venhicle are noted by engine or frame number references.

( - KZA0ODED01181)

(KZ400D-008111 -

)

(KZ400DEOO8181 - KZ400DE018588)

|. Specification Code

Affected units are from beginning of model year production up to

and including this engine number:
Affected units are from this frame number to the end of model

year production.

Affected units are in this engine number range.

Identifies the specification of the venicle for which the part applies. IT no spec code is lisied, that means the

part is used for all specifications.

Spec Code

Specification

‘20

20

KLF

KLFA

WV Whole Vehicie Type Approval 0

0




Pictorial Index

1.1 Front Wheel

1.2 Front Hub

F2292

1.3 Caliper Sub Assy

,"..,a..m_

3.1 Front Swingarm

3.2 Front Suspension linkage

4 Rear structure . shockabsorbers

5.1 Rear wheel




© o
- N i
m O
o -
z E
M =
2 o
3
) o
= 5
7 <
g
-
(g)
-
p
w
wn
<
© o
N A
3 o
o =
3 (7))
™ s
L) =1
[«}] ©«
® =
n 3
-q
7))
-
o
-
o
w
- (o]
o
o 5
= 7))
c
2 =
_— —
(1)
o s
S :
= .
=
(1)
wn

Xapu] |eLi0)did



Pictorial Index

A‘mu_u_ur

43095 '\ :Sm|@
2170 3 {

11.3 Passenger Footrests

12 Front Light

13 License plate holder

14 Hexhaust System




Pictorial Index

19 Canister

20 Tail Structure

21.1 Fenders and Carbon Covers

21.2 Front Fairing




Pictorial Index

®

21.5 Wings

STICKERS BIMOTA TERA |
Feed - Sand version q P T p—
—. wa
ADERVD OG0 § AT

10 EEs Eem————0
_wnulo o 4
e =0

4} ll— ”ﬂllm!li _r”!-.l(..lv G n||_“mw
w1 w-maos..l |/._Ho,_
s -DIMotQ Hmmmemmne- S
Pegt
STICKERS BIMOTA TERA
Red - Snd versim
- . ,._'u.,."

22 Stickers

@/. | @
e _
© & 9
m juni _
|
14
| ® T -
|
Je
I I ] | @
_.\._mv
®
8) —
» (@ %n Rl
== | @\ i
(19
t =
i = @ <
& ® @ o

23.1 Front Hub special Tools

23.2 Tools

24 Accessories




Pictorial Index

[

4 \q

nshaf t (5}
ens ioner

.
52005
92043

-

L2082
(N

92180/A-7
Ca—92181 /a2
G182 /AW
\«l.mnh
(k 9218047

12011 __Uﬂ 12011

@_MPS
raon —<B ,

K6 Camshaft(s)/Tensioner

K7 Cranckshaft/Piston(s)

[SEVE]

K8 Balancer

NG ) 131164 \\
ﬁ% j B\ \\
s S

K9 Clutch




Pictorial Index

92210

K10 Transmission

E1381

E1362

K11 Gear Change Drum/Shift Fork(s)

ﬂ;uw\r‘a@

92153

13236

922008 a@

K12 Gear Change Mechanism

E13M

N o

92170 .wﬂw %Iu —
zdu,|‘w /

92049

K13 Crankcase

(Waper Cosal )
A e
-%m% LSE
D 20220290 .
< 0y
L= thi
\“.._w N s
oS o= FosS ol
921500 — B C L e |
I’ !ﬂ 2 ® |
92300 ' -
921545
92154C
(Lower Cosel mu__E

g2154
G27008

B2134
22004

#1534

K14 Crankcase Bolt Pattern

3215—¢
97200 = g—02154 Eun
92173 Syt
fea s CIn, S
0 mEumpr ’u_n\. f
92173 .
L W|_ 152728
15018
16115 \\_.

F20554
Tacs2

K15 Engine Cover(s)

™

K16 Oil Pan

s b onse

11os7A #2015

N

r 921344

92200

<

ISTET)
e

52154

™

K17 Super Charger




A A
N —
w oo
o >
- -
S 2
3 o
: :
o
-
Loty 28
% gy ? -. gy Y
i =3 5 8 8
1l &R 2 g e
P P
X 2
® —
2 Z
o o
P =
=X o
(o] ©
E =
i
g :
3
S
o S
S o
S T
=
o 13
> o
(7)) c
< 3
-4 o
o
3
/ B
P A
$) N
(o] -
& Ly
[}]
= =
= )
®
= 0
2 o
(o] (o]
= S

e LOMEL

DOBH 480U1 [ AD" B

Xapu] |eLi0)did



Pictorial Index

389061

« —

I_
@ ——92210

ﬂwﬂm;ﬁ
92154C

K27 Radiator

K28 Oil Cooler




© vimota

INNIT=RA

1.1 FRONT WHEEL
REF. [PART. NO. [DESCRIPTION QUANTITY
1 BMT508995050 |Left brake caliper support 1
2 508761340 Caliper support RH 1
3 201041006 Screw M6x16 TCEI CZ chrominting 20
4 201041010 Screw M8x20 TCEI 6
5 201041020 Screw M6x20 TCEI CZ chrominting 4
6 BMT508990070 |ROTOR FR WHEEL Z56 1
7 201030115 Screw M5x8 TBEI UNI 7380 chromiting 5
'8 207020030 Ball joint G8 4
9 508761470 Bush 2
10 BMT508995010 |Left reaction lever L160 1
11 BMT508995020 |[Right reaction lever L160 1
12 508761370 Screw 2
13 508761250 Stud 2
14 216000828 Bush 4
15 201022008 Screw M8x30 TEF chromiting 4
16 203010031 Washer D8 UNI 6592 8.4x16x1.6 chromiting 4
17 ref. 1.3
18 ref. 1.3
19 BMT508980060 |BRAKE TUBE CALIPER CONNECTION 1
20 BMT508980050 |Bolt flanfeg M10x1.25x84 4
21 49091 -0001 WASHER SEAL OIL 5
22 216000047 Bolt M10x1 1
23 216000827 Bolt M10x1 Long w. purge 1
24 BMT508981100 |Forged Front wheel 3,50x17 ASSY 1
25 BMT508995070 |Left steering support 1
26 BMT508995080 |Rigth steering support 1
27 21176-0793 Sensor whell speed RR 1
28 92153-0912 Bolt 1
29 92171-0921 Clamp 3
30* BMT508981140 |Front tyre 120-70-ZR17 1
31 BMT508995030 |Left trail connecting rod L384 2
32 BMT508995330 |Reaction rod stop ring 4
33 208250005 Valve 90° 1
34 ref. 1.2
35 508780010 Brake disc LH 330 1
36 508780020 Brake disc RH 330 1




© vimota

INNIT=RA

1.2 FRONT HUB

REF. [PART NO. DESCRIPTION QUANTITY
1 206010017 Ball bearing 100X125X13 SKF 61820 2RS1.2 2
2 BMT508995290 |Steering axle 1
3 508761270 Hub 1
4 206060025 Ball bearing NTN 4T-CR-0643L 2
5 508761310 Preload plate 1
6 508761300 Steering pin 1
7 508761320 Preload register screw 1
8 203060004 Cup spring 54,5 X 40,5 X 0,6 1
9 204020112 OR 57x2 1
10 204020119 OR 27x1.5 NBR 2
11 508761280 Spacer 2
12 204020113 OR 30x2 2
13 BMT508995260 |Complete steering HUB 1




Limota

HilT-—HA

43080/A

LH

(43080)

RH

(43080A)

99939A

999998

F2292

48

1.3 CALIPER SUB ASSY
Ref Quantity
No " Part No. Description Spec Code | 21
' KIMFAN
43080  43080-0219 CALIPER-SUB-ASSY,FR,LH 1
43080A 43080-0220 CALIPER-SUB-ASSY,FR,RH 1
43082  43082-0194 PAD-ASSY-BRAKE 2
99999  99999-0738 KIT.,DUST SEAL 2
99999A 99999-0739 KIT.,CALIPER PISTON 2
99999B 99999-0747 KIT.,BRAKE-PAD FIXING PARTS 2

2021/01/05




STEERING LINKAGE

REF. [PART. NO. DESCRIPTION QUANTITY
1 BMT508995090 |Lower steering rod 1
2 206060020 Ball bearing 61901 2RS1 12
3 BMT508995200 |Lower spacer 1
4 BMT508995220 |Washer T sp2.5 6
5 BMT508995240 |Bolt socket M10x1,25x120 1
6 BMT508995100 |Upper steering rod 1
7 BMT508995210 |Upper spacer 1
'8 BMT508995330 |Middle spacer 1
9 BMT508995250 |Bolt socket M10x1,25x50 1
10 BMT508995230 |Bolt socket M10x1,25x70 1
11 BMT508995130 |Upper steering axle 1
12 BMT508995120 |Steering rod 2
13 BMT508961110 |Steering joint 1
14 206060022 Ball bearing 61800 2RS1 16
15 BMT508995060 |Joint spacer 4
16 BMT508995340 |External spacer joint 8
17 201041004 Screw M8x40 TCEI CZ chromiting 4
18 BMT508995170 |Steering plate 1
19 201041028 Screw M8x25 TCEI CZ chromiting 5
20 BMT508995190 |Riser L 1
21 BMT508995300 |Riser R 1
22 201041020 Screw M6x20 TCEI CZ chrominting 4
23 BMT508995320 |Washer riser 2
24 201041010 Screw M8x20 TCEI 2
25 BMT508995310 |Screw steering plate 1
26 BMT508995270 |HOLDER-HANDLE 1




@ Limota il qlllwm A 3.1 FRONT SWINGARM

REF. PART. NO. [ DESCRIPTION QUANTITY
1 203020040 Washer 2
2 508762130 Screw M10x1.25 1
g 3 508762100 Spacer 1
4 BMT508961030 |SPACER 2.5mm 1
5 508762250 Screw 2
6 BMT508961150 |Front swingarm pin 2
7 BMT508961080 |Collar axle RH 1
8 BMT508961010 |front swingarm 1
9 508762060 Swingarm closure 2
10 508762070 Pin 2
11 204020115 Seger 2
12 201041028 Screw M8x25 TCEI 2
13 206010024 Ball bearing 61805-2RS1 3
14 214000150 Ring 1
15 206060012 Needle bearing 2
16 206060019 Ring 1
17 206060015 Needle bearing 2
18 201041046 Screw M8x45 TCEI 2
BMT508961100 |Front stand bushing 2
BMT508961170 |Rubber cap 4




G Limota HilT=—RA 3.2 FRONT SUSPENSION LINKAGE

REF. PART. NO. DESCRIPTION QUANTITY
1 92154-0903 BOLT FLANGED 10X54 1
2 92210-1139 NUT LOCK FLANGED 10MM 1
g 3 206020009 HK 2020.2RS 2
4 42036-1258 Sleeve 1
5 203020041 Washer 2
6 BMT508961140 |Shaft front arm 1
7 BMT508961160 |PCS PIN 1
8 508762170 Screw 1
9 203020040 Washer 2
10 206060015 BEARING-NEEDLE 2
11 BMT508961040 |Front rod tie suspension 1
12 BMT508961050 |Arm steel front suspension ASSY 1




Do

™

IMO

ta

INNIT=RA

4

REAR STRUCTURE W. SHOCK ABSORBERS
POS. CODICE DESCRIZIONE Q.TA'
1 92153-0801 Bolt flanged M10x1,25x30 4
2 92152-0679 COLLAR 2
3 92154-0903 BOLT FLANGED 10X54 6
4 92210-1139 NUT LOCK FLANGED 10MM 6
5 BMT508962070 |Braket rear shockabsorber 2
6 BMT508962030 |Big bracket swingarm 1
7 BMT508961130 |Braket front shockabsorber 2
8 BMT508961180 |Front shock absorber Ohlins 1
9 BMT508965010 |Rear Frame 1
10 201041050 Screw M10x25 x 1.25 TCEI 2
11 92154-2747 Screw M10x25 x 1.25 TE 2
12 92092-1081 Bushing rubber 2
13 92200-1377 Washer 10.5x25x2 1
14 92153-1837 Screw TCEI 10x60 1
15 BMT508962180 |Rear shock absorber 1




D vimota INNIT=RA .

REAR WHEEL
REF. |PART. NO. DESCRIPTION QUANTITY
1 206000046 Bolt 1
2 49091-0001 WASHER SEAL OIL 2
3 211011078 Rear brake disk 260mm 1
4 508781030 Special screw 5
5 Ref. 5.2
6 201041028 Screw M8x25 TCEI CZ chromiting 2
7 508881080 Rotor RR wheel 1
8 202030015 [Nut M5 5
203010029 Washer D5 UNI 6592 5.3x10x1 5
202090018 Nut M8 flanged 2
21176-0928 SENSOR RR SPEED 1
132BB0616 BOLT-FLANGED-SMALL 6X16 1
BMT508981150 Rear tyre 190/55-ZR17 1
BMT508910010 |Sprocket Hub 46T 1
508781040 Wheel axle 1
BMT508981110 |Forged Rear Wheel 5,50x17 ASSY 1
208250005 Valve 90° 1
to be def. Damper Shock 5
202090019 Nut M10x1.25 flanged 5
BMT508981120 |Guard flange ASSY 1
92057-0790 DRIVE CHAIN (including Joint chain) 1
92058-0067 Joint chain 1




© vimota

INIT=RA

92043 92145

43080

9204 3A

5.2 Caliper SUB-ASSY

Ref Quantity
" Part No. Description

No.

43056  43056-0020 BREATHER-BRAKE 1

43080 43080-0176-51J CALIPER-SUB-ASSY,RR,GRAY 1

43082  43082-0158 PAD-ASSY-BRAKE 1

92043  92043-0863 PIN,PAD 1

92043A 92043-0864 PIN,CLIP 1

92145 92145-1685 SPRING 1

26



Oo

IMO

ta

INNIT=RA

REAR SWINGARM

REF. PART. NO. DESCRIPTION QUANTITY
1 508263060 Swingarm axle 1
2 214000141 clamp base 3
3 BMT508962040 |Rear arm suspension 1
4 BMT508962130 |Bush rear arm 1
5 206060017 Needle bearing 2
6 92049-1466 SEAL 2
7 BMT508962110 |Sleeve 10,1x16x82 2
8 206060015 Needle bearing 2
9 508763220 Spacer 1
10 201030110 Srew 3
11 BMT508962060 |Steel suspension tie rod 1
12 202090019 Nut M10x1.25 2
13 508763280 Screw 1
14 BMT508962120 |Bolt rear Arm suspension 1
15 132BB0616 BOLT 1
16 21176-0928 SPEED SENSOR 1
17 206060013 HK 1614 RS 1
18 206060021 HK 1616 1
19 205010002 Ring 1
20 BMT508962090 |BOLT TCEI M10x1,25x114 1
21 203020040 Washer 2
22 BMT508962170 |SCREW CAP 1
23 203020043 Washer 2
24 BMT508961160 |PCS PIN 1
25 Ref. rear structures and shock absorbers

26 201030148 Screw TBEI M6x12 2
27 216000013 Washer 2
28 BMT508970230 |Case chain 1
29 BMT508962010 |rear swingarm 1
30 206060016 IR 20x28x20 3
31 92046-0008 BEARING-NEEDLE 3
32 92049-1181 Seal oil 3
33 508763180 Spacer 1
34 92049-1314 Seal oil 1
35 92033-1041 Ring snap 1
36 92045-0017 BEARING-BALL 1
37 42036-0762 Sleeve 1
38 55020-0561 GUARD CHAIN 1
39 92154-1694C |BOLT SOCKET 6X18 2
40 92200-1762 WASHER 6.2X15X1.2 2
41 BMT508962080 |Guard chain lateral 1
42 201050076 Screw M4x8 TSPEI UNI 5933 4
43 506181070 LH chain tensioner 1
44 201041060 Screw M10x62x1.25 TCEI CZ 2
45 BMT508981130 |RH chain tensioner 1
46 BMT508961170 |Rubber cap 4
47 BMT508962190 |Stand bushing 2
48 201041005 Screw M8x30 TCEI CZ chromiting 2




Do

IMO

ta

INNIT=RA

STANDS
REF. [PART NO. |DESCRIPTION QUANTITY
1 BMT508966020 |Bracket stand 1
2 BMT508966230 |SPRING PIN L30 1
3 92154-2747 Screw TEF M10x1,25xL25 chromate white 2
4 201041005 Screw M8x30 TCEI CZ chromiting 1
5 BMT508966030 |Braket stand support 1
6 BMT508966220 |SPRING PIN L40 1
7 201041028 Screw M8x25 TCEI CZ chromiting 3
8 201041060 Screw M10x62x1.25 TCEI CZ chromiting 1
9 34024-0164 STAND-SIDE 1
10 BMT508966060 |extension pin 1
11 92152-1828 COLLAR 10.2X15X20.1 1
12 92154-2905 BOLT FLANGED 10X35 MEC 1
13 550AA2015 PIN-COTTER 2.0X15 1
14 92145-1792 SPRING,14X144 1
15 BMT508966080 [Rigth plate 1
16 92154-1665 Bolt 2
17 92152-1906 Collar 2
18 92015-1717 Nut 2
19 92145-1550 SPRING 2
20 BMT508966070 [Central stand 1




Limota --|\|IIWD\D 8 ABS UNIT W.PIPES

REF. PART. NO. [DESCRIPTION QUANTITY
1 16082-0832 PUMP-ASSY-0OIL BOSCH ABS9 1
2 | 130BA0614 BOLT-FLANGED 6X14 1
3 130BA0610 BOLT-FLANGED 6X10 1
4 411AA0600 WASHER-PLAIN 6MM 2
5 216000046 Bolt M10x1 4
6 49091-0001 WASHER SEAL OIL 8
7 508711010 0ilt tube ftont caliper to ABS module 1
8 506380020 0il tube front pump to ABS module 1
9 508780090 0il tube ABS module to rear caliper 1
10 508780110 0il tube rear brake pump to ABS module 1
11 92078-277 damper 2
12 92027-1062 collar 2
13 201022001 Screw M6x20 TEF 2
14 |BMT508980020 |Bracket ABS pump unit 1

_O >

N
=\ I.I:r

T

(==
:\__




9.1

FRONT FRAME W. SWITCH ASSY

REF. PART NO. DESCRIPTION QUANTITY
1 BMT508995170 Steering plate 1
2 | 201041028 |Screw M8x25 TCEI CZ chromiting 5
3 BMT508995190 Riser L 1
4 BMT508995300 Riser R 1
5 .mo._oa._omo .wn1m___._ M6x20 TCEI CZ chrominting 4
6 BMT508995320 Washer riser 2
7 201041010 Screw M8x20 TCEI 2
8 BMT508995310 Screw steering plate 1
9 BMT508995270 HOLDER -HANDLE 1
10 BMT508906050 Left bracket filter assy 1
1 BMT508964240 Steering rod bushing 2
12 206060018 Ball bearing 61908 2RS1 2
13 BMT508995180 Spacer steerig axle 1
14 176703016 Nut M6 a clip 4
15 BMT508964010 Front frame 1
16 27048-5259 Switch Assy (w. lock) 1
17 92075-1564 DAMPER 4
18 92200-0212 WASHER 6X20X1.6 2
19 [92027-1045 [COLLAR L9.6 2
20 201041001 Screw M6x25 TCEI CZ chromiting 2
21 21181-0022 AMPLIFIER IMMOBILIZER 1
22 BMT508990020 Display support 1
23 201030146 Screw TBEI M5x12 3
24 215000003 Washer 3
25 92154-1449 bolt socket 5x16 2
26 202010014 Nut M5 a clip 2
27 201041026 Screw M5x12 TCEI 2
28 202090020 Nut M5 flangiato 2




Oo

IMO

ta

INNIT=RA

9.2 FRAME PLATES
REF. PART NO. |DESCRIPTION QUANTITY
1 BMT508960020 |Right frame plate 1
2 BMT508960030 |Left frame plate 1
3 92153-0801 Bolt flanged M10x1,25x30 4
4 508760260 Plate connector 1
5 201041005 Screw M8x30 TCEI CZ chromiting 1
6 201041022 Screw M8x35 TCEI CZ chromiting 1
7 201041028 Screw M8x25 TCEI CZ chromiting 4
8 BMT508971170 |Bracket LH cowling 1
9 BMT508971160 |Bracket RH cowling 1
10  |92154-1856  |Bolt flanged 5x12 4




© vimota

™

INNIT=RA

10.1 HANDLEBAR
REF. [PART NO. |DESCRIPTION QUANTITY
1 BMT508982190 |Handle 1
2 46019-0100 GRIP-ASSY,THROTTLEP 1
3 CYLINDER-ASSY-MASTER BRAKE (rif. 10.3) 1
4 CYLINDER-ASSY-MASTER CLUTCH (rif. 10.2) 1
5 46075-1144 GRIP HANDLE LH 1
6 92154-0502 BOLT SOCKET 8X30 2
7 13042-1006 WEIGHT HANDLE 2
8 216000046 Bolt 2
9 49091-0001 WASHER SEAL OIL 4
10 46091-0583 HOUSING-ASSY-CONTROL,RH 1
11 46091-0569 HOUSING-ASSY-CONTROL, LH 1
12 56001-0299 Left Mirror 1
13 56001-0300 Right Mirror 1




HilT-—HA

92015A F2380

43095

Somml@
92170

49016—— \k / @‘ﬁoﬁ
wmouu»\ﬁ_r 92170 @‘ng
1 :
H mm\@\ @\@&ow

S_%m.|m b—92055
_ 29

921540

27010A

-

92172A

10.2 CLUTCH MASTER CYLINDER
Ref _ Quantity
No " Part No. Description Spec Code | 2
’ —x,_-_u_rz
13159  13159-1061 CONNECTOR 1
13236  13236-0803 LEVER-COMP,CLUTCH 1
27010  27010-0854 SWITCH,CLUTCH 1
27010A 27010-0967 SWITCH.CRUISE CONTROL CANCEL 1
43015 43015-0785 CYLINDER-ASSY-MASTER,CLUTCH 1
43020 43020-0028 PISTON-COMP-BRAKE 1
43026  43026-107D CAP-BRAKE 1
43027 43027-1054 PLATE-DIAPHRAGM 1
43028  43028-1073 DIAPHRAGM 1
43034  43034-0057 HOLDER-BRAKE,MASTER CYLINDER 1
43056  43056-1056 BREATHER-BRAKE 1
43057 43057-1001 CAP-BREATHER 1
43078  43078-0580 RESERVOIR 1
43095 43095-0040 HOSE-BRAKE FR MASTER CYLINDER 1
49016  49016-1147 COVER-SEAL 1
92015 92015-1233 NUT,FLANGED,6MM,BLACK 1
92015A 92015-1367 NUT,FLANGED,6MM 1
92033  92033-0034 RING-SNAP 1
92033A 92033-1186 RING-SNAP,20.5MM 1
92055 92055-0741 RING-O,14.8X2.4 1
92154D 92154-1724 BOLT,SOCKET 6X22 2
92154E 92154-1912 BOLT LEVER 1
92170 92170-1091 CLAMP,HOSE 2
92172 92172-1242 SCREW 2
92172A 92172-1243 SCREW 1




© bimota

INIT=RA

mma.:,|m

92152—<

92075—)

F2291

92173A

43056

92154C

92154B

10.3 FRONT MASTER CYLINDER
REF. [PART NO. |DESCRIPTION QUANTITY
13236 |13236-0770 lever comp. brake 1
27010 |27010-0970 switch 1
43015 |43015-0781 cylinder master assy 1
43034 |43034-0121 Holder-brake 1
43056 |43056-0019 Breather-brake 1
43078 |43078-0577 Reservoir 1
43095 |43095-0908 Hose-brake 1
92075 |92075-1028 damper 1
92145 |92145-1863 Spring 1
92152 |92152-2110 collar 1
92152A|92152-2151 collar, lever 1
92154 |92154-1292 bolt socket 5x10 1
92154B|92154-1644 bolt socket 6x20 1
92154C |92154-1809 Bolt, lever 1
92173A|92173-1498 clamp-hose 2
92210A|92210-1424 Nut, U 1




bimota

INNIT=RA

11.1 FOOTREST LEFT
REF. [PART NO. |DESCRIPTION QUANTITY
1 BMT508982170 |Stay step LH 1
2 508763070 Special screw to swingarm 1
3 92154-1645 Screw TEF M10x1,25-L30.1 2
4 2154-1711 BOLT 1
5 BMT508982060 |Lever shift pedal 1
6 92028-1558 BUSHING 1
7 92200-1680 WASHER, 18.3X28X1 1
8 92022-271 WASHER, 18.3X22X0.5 1
9 201041009 Screw M5x16 TCEI CZ chromiting 1
10 506182130 Eccentric pin 1
11 216000043 Rubber insert 1
12 201032001 Screw M5x12 TBEI speciale testa larga 1
13 201030119 Screw M6x10 TBEI UNI 7380 chromiting 2
14 BMT508982030 |Holder step 1
15 34028-0352 STEP FR LH 1
16 92150-1114 BOLT,BANK SENSOR,6X10 1
17 34028-1430 STEP RUBBER 1
18 92172-0976 PAN SCREW 2
19 92144-1567 SPRING,STEP RETURN 1
20 92043-1594A |[PIN,12X42.5 1
21 482EA0100 CIRCLIP-TYPE-E,10MM 1
22 21176-0952 SENSOR,QUICK SHIFTER 1
23 92015-1443 NUT , 6MM 2
24 207010002 Joint F D6 1
25 201041039 Screw M6x22 TCEI CZ chromiting 1
26 202090017 Nut Mé flanged 1
27 39111-0378 ROD-TIE 1
28 92015-1444 NUT,LEFT HANDED, 6MM 1
29 13242-0168 LEVER-ASSY - CHANGE 1
30 92151-1226 BOLT,FLANGED,6X20 1
31 92173-2198 CLAMP 1
32 BMT508970110 |Left foot protection 1




© bimota

INNIT=RA

11.2 FOOTREST RIGHT
REF. PART NO. |[DESCRIPTION QUANTITY
1 49091 -0001 WASHER SEAL OIL 2
2 216000046 Nut (holed) M10x1 1
3 BMT508982180 Stay step RH 1
4 508763070 Special screw to swingarm 1
5 92154-1711 BOLT 1
6 508282120 Eccentric 1
7 204010062 0-Ring 17.5x2.5x NBR 1
8 201041020 Screw M6x20 TCEI CZ chrominting 1
9 BMT508982140 Brake lever 1
10 92028-1558 BUSHING 1
11 92200-1680 WASHER, 18.3X28X1 1
12 92022-271 WASHER, 18.3X22X0.5 1
13 201041009 Screw M5x16 TCEI CZ chromiting 1
14 506182130 Eccentric pin 1
15 216000043 Rubber insert 1
16 201032001 Screw M5x12 TBEI special 1
17 508782180 Spring pin L23 1
18 508782190 Spting pin L10 1
19 BMT508982150 |Pin M5 1
20 92145-1908 Spring 1
21 203010027 WasherUNI6592 6,4x12x1,6 1
22 92145-1688 Spring brake lever 1
23 211031086 Pump 1
24 201030128 Screw M6x25 TBEI UNI 7380 chromiting 2
25 202090017 Nut M6 flanged 2
26 207020022 Joint M5 ASKUBAL KA 5-D 1
27 508782160 pump rud 1
28 202010027 Nut M5 sx EN24032 1
29 508782070 Spacerd5-D13-H6 1
30 201041034 Screw M5x25 TCEI CZ chromiting 1
31 202090020 Nut M5 flanged 1
32 BMT508980030 Bracket reservoir tank 1
33 211103005 Reservoir tank 1
34 201041026 Screw M5x12 TCEI CZ chromiting 1
35 202030015 Nut M5 1
36 216000103 Black plastic clamp 2
37 BMT508980040 |Hose brake 1
38 27010-0924 sensore 1
39 BMT508982160 Sensor bracket 1
40 201041033 Screw M5x10 TCEI CZ chromiting 2
41 201041005 Screw M8x30 TCEI CZ chromiting 1
42 BMT508982130 Special screw 1
43 BMT508982030 |Holder step 1
44 34028-0353 STEP FR RH 1
45 92150-1114 BOLT,BANK SENSOR,6X10 1
46 34028-1430 STEP RUBBER 1
47 92172-0976 PAN SCREW 2
48 92144-1567 SPRING,STEP RETURN 1
49 92043-1594A PIN,12X42.5 1
50 482EA0100 CIRCLIP-TYPE-E, 10MM 1
51 BMT508970100 Right foot protection 1




INNIT=RA

11.3 PASSENGER FOOTRESTS
REF. |PART NO. DESCRIPTION QUANTITY
1 BMT508982070 |Stay step RR LH 1
2 201041028 Screw M8x25 TCEI CZ chromiting 4
3 BMT508970120 |Guard hell RR LH 1
4 201041033 Screw M5x10 TCEI CZ chromiting 3
5 BMT508982110 |Holder step RR.1 2
6 92154-1711 BOLT 2
7 34028-0314 Step 1
8 34028-1430 Step 2
9 92172-0976 Screw 4
10 92200-0043 Washer 2
11 600A0800 Ball Steel 2
12 92145-1319 Spring 2
13 32085-0047 Stopper 2
14 BMT508982120 |Pin |2
15 482EA5000 Circlip type E 2
16 201041001 Screw M6x25 TCEI CZ chromiting 4
17 BMT508982080 |Stay step RR LH 1
18 BMT508915010 |Stay muffler body 1
19 201041006 Screw M6x16 TCEI CZ chrominting 3
20 34028-0315 Step 1




INNIT=RA

12 FRONT LIGHT

REF. |PART NO. |DESCRIPTION QUANTITY
1 BMT508990050 |Bracket head lamp 1

2 92160-1278 Dumper 2

3 92152-2336 Collar 2

4 201041006 Screw M6x16 TCEI CZ chrominting 7

5 92015-1367 NUT FLANGE ,6MM 4

6 23016-0654 LAMP ASSY POSITION LED 1

7 92172-0262 SCREW TAPPING 5X10 2

8 23001-0050 Front light assy 1




G Limota --|\|IIWD\D 13 LICENSE PLATE HOLDER

REF. [PART NO. |DESCRIPTION QUANTITY

1 BMT508970210 |Cover plate support 1

2 BMT508970130 |Plate support 1
3 201030146 Screw TBEI M5x12 UNI 7380 Inox A2 10

4 201041010 Screw M8x20 TCEI 2

5 202010014 Nut M5 clip 2

ﬂh/ 6 202090020 Nut M5 flanged 8
_/ 7 215000003 Washer 5x10x1 nylon 10

oo 8 BMT508971180 |License plate holder frame 1
T 5 9 23016-0639 LAMP-ASSY LICENSE LED 1
10 92161-0776 DAMPER 2

Eh —tF 11 92200-0284 WASHER 5.5X20X1.2 2
12 92172-0175 SCREW TAPPING 5X16 2

{5 13 210000747 led indicator L/R 2

. 14 BMT508990170 |Rear wire lead 1
e 15 214000107 Plastic cup D20 2




IMO

ta

INNIT=RA

14 EXHAUST SYSTEM
REF. [PART NO. DESCRIPTION QUANTITY
1 139178-0399 MANIFOLD-COMP - EXHAUST 1
2 11060-1203 GASKET ,EXHAUST PIPE 4
3 92210-0076 NUT 8MM 8
7 92071-0752 GROMMET 1
8 18018-0621 PLATE-HEAT GUARD FR 1
9 92161-0306 DAMPER 1
10 92152-2671 COLLAR 1
11 92151-1654 BOLT SOCKET 6X14 1
12 11061-0980 GASKET ,MUFFLER JOINT 1
13 92092-0018 BUSHING-RUBBER 2
14 92200-1919 WASHER 1
15 92154-2808 BOLT SOCKET 8X40 1
16 92210-0121 NUT 8MM 1
17 192173-0284 CLAMP 64 .5MM 1
18 132BC0840 BOLT-FLANGED-SMALL 8X40 1
19 BMT508915020 |MUFFLER BODY 1
20 21176-0938 SENSOR OXYGEN FRONT 1
21 21176-0939 SENSOR OXYGEN REAR 1




INNIT=RA

15 COOLING SYSTEM

REF. [PART NO. |DESCRIPTION QUANTITY
1 Ref K27 - Radiator

2 92153-1086 BOLT FLANGED 8X30 2
3 92152-0439 COLLAR 2
4 92161-0304 DAMPER 2
5 BMT508945100 |Bracket radiator 2
6 202090018 Nut M8 flanged 2
7 201041010 Screw M8x20 TCEI 2
8 92152-0332 COLLAR 6.5X10X13.1 1
9 92075-1123 DAMPER RUBBER 1
10 201041001 Screw M6x25 TCEI CZ chromiting 1
11 202090017 Nut Mé flanged 1
12 BMT508945030 |Upper pipe water radiator LH 1
13 201041017 Screw M6x12 TCEI CZ chrominting 2
14 508725020 Rubber water return superior rubber 1
15 39062-0867 hoose cooling 1
16 92173-1360 CLAMP34MM 8
17 BMT508945010 |Pipe water radiator RH 1
18 39062-0683 Hose cooling 1
19 BMT508945020 |Lower pipe water radiator LH 1
20 92173-1361 CLAMP 20.2mm 1
21 508725080 espansion tank 1
22 92005-0721 FITTING 2
23 216000193 Clamp 2
24 92037-147 CLAMP 1
25 39062-0688 HOSE COOLING 1
26 508725090 Expansion tank syupport 1
27 201030125 Screw M5x10 TBEI UNI 7380 chromiting 2
28 508725110 Water tube expansion tank/ground 1
29 215000334 clamp 1
30 92171-0305 Clamp 2
31 92037-1461 CLAMP TUBE 2
32 39062-0878 HOSE - COOLING 1
33 92170-1872 CLAMP 1
34 39062-0869 HOSE - COOLING 1
35 92170-1493 CLAMP 1
36 176703016 Nut M6 a clip 1
37 23062-1290 BRACKET HORN 1
38 27003-0156 HORN 1
39 92161-1592 SCREW 1
40 508245040 Expansion tank cap 1
41 508725170 Expansion tank cap tube 1




16 FUEL TANK
POS. |[CODICE DESCRIZIONE Q.TA'
1 BMT508972010 |Fuel Tank 1
2 BMT508972030 |Front bracket tank 1
3 92075-1690 DAMPER 10X24X12 2
4 92152-0091 Collar 2
5 92200-1087 WASHER 6.5X22X1.6 2
6 201041039 Screw M6x22 TCEI CZ chromiting 2
7 201041006 Screw M6x16 TCEI CZ chrominting 2
8 52005-0772 GAUGE FUEL 1
9 11060-1952 GASKET FUEL GAUGE 1
10 92154-1856 BOLT FLANGED 5X12 4
11 Ref. K20 Fuel pump 1
12 670E5075 0-Ring 1
13 92154-1848 BOLT FLANGED 6X12 5
14 51044 -0947 TUBE-ASSY, FUEL 1
15 51044-0936 TUBE-ASSY, FUEL 1
16 51049-0735 CAP-TANK 1
17 120CA0512 BOLT-SOCKET 5X12 4
18 92093-1030 SEAL FUEL TANK CAP 1
19 92192-1669 TUBE DRAIN 6X9X808 1
20 92037-010 CLAMP TUBE 1
21 BMT508972070 |Left bracket tank cover 1
22 BMT508972060 |Right bracket tank cover 1
23 201030146 Screw TBEI M5x12 UNI 7380 Inox A2 2
24 BMT508971250 |SADDLE SCREW 2




INNIT=RA

17 AIRBOX

REF. |[PART NO. DESCRIPTION QUANTITY
1 Rif. K3 AIR CLEANER 1
2 92192-2280 TUBE DRAIN 1
3 13045-1057 RECEIVER OIL 1
4 92037-147 CLAMP TUBE 2
5 BMT508906040 |[Tube breather in side 1
6 92037-213 CLAMP TUBE 1
7 BMT508906010 |Flange filter air 1
8 92055-0974 RING 0,59.6X3.5 2
9 92154-2736  |BOLT SOCKET 6X22 3
10 201041002 Screw M6x15 TCEI CZ chrominting 3




18 ELECTRICAL SYSTEM
R PART NO. DESCRIPTION QUANTITY
1 BMT508990100 |BRACKET HEAD LAMP FR MODIFIED .4
2 11057-2922 BRACKET HEAD LAMP MID 1
3 92154-2706 BOLT SOCKET 6X12 7
4 120CA0812 BOLT-SOCKET-8X12 4
5 92161-2140 DAMPER ECU 1
6 21175-1626 CONTROL UNIT ELECTRONIC 1
7 92161-0203 Box Relay 1
8 27002-0050 RELAY ASSY 1
9 27002-1086 Relay assy 2
10 21176-0878 SENSOR GYRO 1
11 92160-1278 Dumper 3
12 92152-2336 Collar 3
13 92200-3712 Washer 2
14 92210-0303 NUT LOCK FLANGE ,6MM 3
15 130BA0625 BOLT-FLANGED, 6X25 4
16 21176-0026 SENSOR VEHICLE DOWN 1
17 92161-1187 DAMPER .m
18 92152-1625 COLLAR 2
19 92022-1380 WASHER 5.2X13X1 2
20 120R0525 BOLT SOCKET 5X25 2
21 92015-1752 NUT LOCK FLANGED 5MM 2
22 92172-0175 Regulator voltage 1
23 BMT508990030 |Bracket regulator voltage 1
24 92015-1367 NUT FLANGE ,6MM 3
25 21175-1634C CONTROL UNIT 1
26 BMT508990060 |Bracket head lamp lower 1
27 92161-1561 DUMPER ECU 1
28 25031-0998 METER-ASSY,TFT DISPLAY 1
29 92160-1167 Dumper 2
30 92172-0441  |Screw 2
31 92161-1937 DAMPER 6X20X7.5 1
32 BMT508990150 |Bracket 1
33 201041017 Screw M6x12 TCEI CZ chrominting 1
34 BMT508990210 |Bracket .4
35 202090020 Nut M5 flanged 2
36 201041033 Screw M5x10 TCEI CZ chromiting 2
37 27002-0029 RELAY-ASSY SIGNAL LAMP 1
38 BMT508990140 |Fuse bracket 1
39 26012-0564 BATTERY YTZ10S 12V 8.6AH 1
40 92072-1338 BAND L150 1
41 26011-1906 WIRE-LEAD BATTERY(+) 1
S——T 42 26011-0908 WIRE LEAD BATTERY(-) 1
o 43 14092-0109 Cover switch teleruttore 1
e @HMSQ% 44 27010-0773  |SWITCH teleruttore 1
26006—= 26006 45 120CB0510 BOLT SOCKET 2
Fusz Box (2} Fuse Box(3) 46 461DA0500 WASCHER SPRING .m
MWMMM .MHHH>25@m memw M 47 26031-4472 Main harness 1
200060 = 260060 26006A & 48 13151-0595  |DC Socket 1
49 59221-0019 USB Socket




IMO

ta

INNIT=RA

19 CANISTER
REF. PART NO. |DESCRIPTION QUANTITY
1 16164-0012 CANISTER 1
2 92161-1715 DAMPER CANISTER 1
3 11057-2972 BRACKET CANISTER UPP 1
4 BMT508972090 |BRACKET-COMP CANISTER MODIFIED 1
5 BMT508972100 |BRACKET 1
6 201041033 Screw M5x10 TCEI CZ chromiting 4
7 202090020 Nut M5 flanged 4
8 132BA0612 BOLT-FLANGED-SMALL,6X12 3
9 11057-2939 BRACKET HARNESS CONNECTOR 1
10 92192-1832 TUBE CANISTER-FUEL TANK 1
11 92192-1831 TUBE CANISTER-PVC VALVE 1
12 92171-0718 CLAMP 4




20 TAIL STRUCTURE

REF. [PART NO. DESCRIPTION QUANTITY
1 BMT508990080 |Bracket switch 1
2 201030110 Screw M4x10 TBEI UNI 7380 chromiting 4
3 202030016 Nut M4 4
4 BMT508990130 |Fuse box bracket 1
5 BMT508965040 |Rear frame LH R 1
6 BMT508965050 |Rear frame RH R 1
7 BMT508965060 |Rear frame LH F 1
8 BMT508965070 |Rear frame RH F 1
9 BMT508965030 (Bolt 20x1,5 4
10 BMT508965180 |[Fixing frame LH 1
11 BMT508965190 |[Fixing frame RH 1
12 201041010 Screw M8x20 16
13 215000043 PIN 6X14 UNI 1707 INOX 8
14 BMT508965200 |Rear frame connection 1
15 2010410137 Screw M8x12 2
16 BMT508965270 |Rear fixing frame 1
17 BMT508971260 |Bracket fix rear cowling 1
18 201030120 Screw M5x12 TBEI UNI 7380 chromiting 2
19 202090020 Nut M5 flanged 2
20 202010014 Nut M5 a clip 1
21 BMT508965250 |Central rear frame connection 1
22 201041032 Screw M8x16 TCEI CZ chromiting 4
23 BMT508990040 |battery support 1
24 201041020 Screw M6x20 TCEI CZ chrominting 4
25 214000099 Rubber pad 6
26 BMT508970150 |Saddle handle LH 1
27 BMT508970140 |Saddle handle RH 1
28 BMT508965260 |Cable fixing plate 1
29 201041057 Screw M5x8 TCEI CZ chromiting 2
30 BMT508972040 |Right bracket tank 1
31 BMT508972050 |Left bracket tank 1
32 201041006 Screw M6x16 TCEI CZ chrominting 6
33 201041028 Screw M8x25 TCEI CZ chromiting 2
34 212000032 Silent block serbatoio D35 2
35 202090018 Nut M8 flanged 2
36 BMT508972080 |Collar 8x14x8,5 2
37 27016-1115 LOCK ASSY SEAT STRIKER 1
38 92153-1617 BOLT SOCKET 6X12 2
39 27016-5389 LOCK ASSY SEAT 1
40 54010-0135 CABLE,SEAT LOCK 1
41 11056-0238 BRACKET CLASP 1




INNIT=RA

21.1 FENDERS AND CARBON COVERS
REF. [PART NO. |DESCRIPTION Quantita
1 BMT508970200 |Front fender RR 1
2 BMT508970070 |Front fender FR 1
3 215000910 Velnut M5.1 1
4 201030146 Screw TBEI M5x12 UNI 7380 Inox A2 10
5 215000003 Washer 5x10x1 nylon 12
6 BMT508970250 |Rear fender 1
7 201030111 Screw M5x10 TBEI UNI 7380 chromiting 2
8 92039-0068 RIVET 2
9 92143-1331 COLLAR 1
10 92154-1460 BOLT SOCKET 6X14 1
11 508770160 Cover expansion tank 1
12 BMT508970220 |Cover chain 1




D) vimota

INNIT=RA

21. FRONT FAIRING
. |[PART NO. DESCRIPTION QUANTITY
215000910 Velnut M5.1 8
201030146 Screw TBEI M5x12 UNI 7380 Inox A2 5
BMT508970050 |Cover 1
BMT508970040 |COVER KNEE GRIP RH 1
BMT508970030 |Cover knee grip LH 1
BMT508970020 |Cover Tank 1
BMT508970010 |Cowling up 1
215000003 Washer 5x10x1 nylon 14
201030147 Screw TBEI M5x16 UNI 7380 Inox A2 13
201030029 Screw M4x16TBEI black 2
216000084 Washer nylon d4 2
210000747 Light indicator led Magazi MG2815-B 2




INNIT=RA

21.3 WINDSHIELD W. ADJUSTER MECHANISM
REF. PART NO. |DESCRIPTION QUANTITY
1 BMT508970180 [WINDSHIELD 1
2 201030131 Screw M5x14 TBEI UNI 7380 black 3
3 215000003 Washer 5x10x1 nylon 3
4 215000910 Velnut M5.1 3
5 BMT508971010 |Support plate adjustable screen 1
6 BMT508971020 |Right plate adjustable screen 1
7 BMT508971030 |Left plate adjustable screen 1
8 BMT508971040 [Latch lever 1
9 BMT508971050 |log knob 1
10 BMT508971060 |Coupling pin RH 1
11 BMT508971070 |Spring hook plate 1
12 BMT508971080 |Plate rotation adjustment 1
13 BMT508971090 |Front plate screen fixing 1
14 BMT508971100 |[Coupling pin RH 1
15 BMT508971110 |Spring locking pin 1
16 BMT508971120 |Connection spacer L86 1
17 BMT508971130 |Connection spacer L56 1
18 BMT508971140 |Bushing 10x6x4,6 4
19 92145-0805 SPRING 2
20 203020044 Washer Iglidur GMT 1018-010 IGUS 8
21 203030017 Washer UNI 6593 6.4x18x1.6 chromiting 4
22 201041017 Screw M6x12 TCEI CZ chrominting 2
23 201041006 Screw M6x16 TCEI CZ chrominting 6
24 201030125 Screw M5x10 TBEI UNI 7380 chromiting 8
25 202090017 Nut M6 flanged 4
26 202030015 Nut M5 6




INNIT=RA

21.4 TAIL FAIRINGS, SEATS, LIGHTS
REF. PART NO. |DESCRIPTION QUANTITY
1 BMT508970190 |Tank pad 1
2 BMT508970160 |Seat assy FR 1
3 BMT508970060 |Rear Cowling 1
4 BMT508970170 |Seat assy RR 1
5 23025-0361 LAMP-TAIL 1
6 92161-0317 DAMPER 2
7 BMT508990110 |Sleeve 2
8 92022-263 WASHER 5.2X16X1.2 2
9 201030118 Screw M5x35 TBEI UNI 7380 chromiting 2
10 215000003 Washer 5x10x1 nylon |10
11 202030015 Nut M5 3
12 BMT508990090 |Bracket lamp tail 1
13 92172-0262 SCREW TAPPING 5X10 2
14 92161-1584 DUMPER 1
15 92152-0329 COLLAR 1
16 201030116 Screw M5x20 TBEI UNI 7380 chromiting 1
17 201030146 Screw TBEI M5x12 UNI 7380 Inox A2 7




G Limota --|\|IIWD\D 21.5 WINGS

REF. [PART NO. |DESCRIPTION QUANTITY

1 BMT508970380 |Wings RH 1

2 BMT508970390 |Wings LH 1
g 3 201030147 screw M5x16 1




® vimota

IT=RA

STICKERS BIMOTA TERA

Red - Sand version

N4

N*1
SWITH STICKER
BMT508990190

BMT508970260

N°1

Cod: 508770560

STICKER SERIAL NUMBER

QUINTO ELEMENTO PARAFANGO ANTERIO
FIFTH ELEMENT FRONT FENDER FR

ADESIVO BIMOTA 3D ARGENTO 120 mm

STICKER BIMOTA 3D SILVER 120 mm
Cod. 508770530

STICKERS BIMOTA TERA

Red - Sand version

AHVHEHv

N° 1

FAIRING GREEN DECAL RH

Cod. BMT508970340

N°1

FAIRING RED DECAL LH

Cod. BMT508970360

N* 1 SIDE TERA STICKER LH
BMT 508970310

—®
- %0

N* 1 SIDETERA STICKER RH
BMT508970320

N'2
DECAL BIMOTA B Red black 120 mm

application on the Fuel Tank
(For Tera 8and version )
BMT508970330

N2

DECAL BIMOTA B black white 120 mm
application on the Fuel Tank

( for Tera Red version )
BMT508970290

bimota .

BIMOTA BLACK 40mm

application on the
Cowling upp
BMT 508970300

Pag.1

N° 1 TANK GREEN DECAL RH
Cod. BMTS08970350

N° 1 TANK RED DECAL LH
Cod. BMT508970370

Pag.2

22 STICKERS
REF. [PART NO. |[DESCRIPTION QUANTITY
1 508770580 "B" logo key sticker 4
2 BMT508990190 |Switch sticher 1
3 BMT508970260 |serial number sticker (indicate bike number) |1
4 508770560 Fifth element front fender FR 1
5 508770530 Bimota 3D silver 120mm 1
6 BMT508970310 |Side sticker LH 1
7 BMT508970320 |Side sticker RH 1
8 BMT508970330 |Decal Bimota Red Black (for sand version) 2
9 BMT508970290 |Decal Bimota Black White (for red version) 2
10 BMT508970300 |Bimota black 40mm 1
11 BMT508970340 |Fairing green decal RH 1
12 BMT508970360 |Fairing red decal LH 1
13 BMT508970350 |Tank green decal RH 1
14 BMT508970370 |Tank red decal LH 1




bimota

INNIT=RA

8)

\
(19
u_um\ M@
e || || G2
(10)

23.1 FRONT HUB SPECIAL TOOLS
REF. PART. NO. DESCRIPTION QUANTITY
1 508797250 Assembled base with column 1
2 508797190 Connection bracket revision tool 1
3 508797210 Axle @15, long 1
4 508797230 Bush 1
5 508797270 Bush (upper) 1
6 508797220 Axle short 1
7 508797260 Pin for centering steering axle 1
8 201041050 Screw M10x25x1,25 1
9 203010028 Whasher 10.5x20x2 1
10 508797200 Axle with thread M14x1,5 1
11 508797240 Counterweight 1
12 201041020 Screw M6x20 4
13 215001184 Pin @3x30 2
14 215001185 Pin 88x100 1
15 202090011 Nut M12x1,25 1
16 203010030 Washer @12 1
17 508797160 Complete set 1




® vimota

IT=RA

23.2 TOOLS

REF. [PART. NO. [DESCRIPTION QUANTITY
1 508797310 Front wheel bearing assembly 1

2 508797280 Front wheel balance support 2

3 201050046 Screw M6 3

4 201050011 Screw M8 3

6 508797020 Extractor level axle 1




© bimota

INIT=RA

24 ACCESSORIES
REF. [PART. NO. |DESCRIPTION QUANTITY
1 99994 -1667 Heated grips 1

BMT508997040

Large screen

1




© vimota

INIT=RA

921548 {11208)
92200

—821544

921548
92200

@—92153

,ﬂ
-

Ref.Comshaftis)
/Tensioner

K1. Cylinder Head
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11004  11004-0754 GASKET-HEAD 1
11008  11008-0980 HEAD-COMP-CYLINDER 1
16066  16066-0009 HOLDER-THROTTLE BODY 2
49002  49002-0009 GUIDE-VALVE 16
92004 92004-0048 STUD BX18 8
92005 92005-0826 FITTING 1
82042  92042-007 PIN,DOWEL 6.3X8X 14 10
92043 92043-1264 PIN,8.2X10X14 2
92055 92055-1401 RING-0 43.7X1 9 4
92066 92066-0832 PLUG,18X10 4
92153 92153-0656 BOLT,SOCKET 6X45 20
92154 921541455 BOLT,SOCKET 6X18 10
92154A 82154-1457 BOLT,SOCKET 6X25 2
921548 92154-1818 BOLT,11X103 10
82200 92200-0840 WASHER,11.2X18 2X1 8 10
610 610A0610 ROLLER6X10 4




© vimota INIT=RA

E1112
921 m.hb\@
Y
_‘_..
921544 Jef. uel
0 Sveporative
> System
Ref . Air
Chomber
140934

061

92043
:8.»[&@ 92003 W

K2. Cylinder Head Cover
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11061  11061-0979 GASKET HEAD COVER 1
11061A 11061-1185 GASKET PLUG HOLE 4
11065  11065-0360 CAP 2
12021  12021-0021 VALVE-ASSY-REED 2
14093 14093-0291 COVER 2
14093A 14093-0582 COVER,CYLINDER HEAD 1
18018  18018-0591 PLATE-HEAT GUARD 4
92043 920434008 PIN,10.1X12X14 4
92055 92055-0820 RING-O 6
82143 921431331 COLLAR 2
92153 92153-1778 BOLT,SOCKET 6X22.5 6
92154  92154-1460 BOLT,SOCKET 6X14 2
92154A 82154-1488 BOLT,SOCKET 6X18 4




D vimota INIT=RA

921/0 E1130

92°92C \%\\
921924
% 16126

EVAR-Vi
321544 "

32071
920374

o 321540

L

//
.m.\l..ﬁ.].u\.u--\
Q2037

92200 \\
87154 g1028— ﬂa
#ﬂv 9p15LC

i
A

1] el .Super Chorger

K3. Air Cleaner
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11010 11010-0994 FILTER-ASSY-AIR 1
11013 11013-0804 ELEMENT-AIR FILTER 1
13045  13045-1057 RECEIVER-OIL 1
14093  14093-0976-17K COVER,M.D BLACK 1
16126  16126-0745 VALVE AIR SWITCHING 1
92015 92015-1757 NUT WELL 5MM 2
82037 92037-147 CLAMP,TUBE 2
82037A 82037-213 CLAMP,TUBE 1
92055 92055-0874 RING-0 59 6X3 5 1
82071  92071-056 GROMMET 1
82154  82154-0211 BOLT,SOCKET 5X10 1
92154A 821541448 BOLT,SOCKET 5X 16 2
921548 82154-1450 BOLT,SOCKET 5X18 g
82154C 82154-2736 BOLT,SOCKET 6X22 MEC 3
92154D 92154-2834 BOLT,SOCKET 5X45 1
82170 82170-1017 CLAMP 1
82172 92172-0482 SCREWTAPPING 5X16 2
92182 92192-1847 TUBE ASW-HEAD CAP,LH 1
92182A 82182-2276 TUBE ASWV/-HEAD CAP,RH 1
921928 92182-2280 TUBE DRAIN 1
82182C 92182-2281 TUBE 2ND AIR 1
82200 922001820 WASHER 5 2X10X1.0 1




© vimota

INIT=RA

£1210

12032

92180/4-2

92181 /A7
92182 /AW

— 12271
12011 L@
&laoow
f\ 490784

2\
\

-

/RL\&VT 12032
w7
92180/4~2

92181 /8.7
G2182 /8.0

12011 ngm¢|||amof

= 12009

K5. Valve(s)
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
12004  12004-0744 WVALVE-INTAKE 8
12005  12005-0765 VALVE-EXHAUST 8
12009  12009-0031 RETAINER-VALVE SPRING 16
12011  12011-1053 COLLET 32
12032 12032-0013 TAPPET D26 5 16
16007  16007-0034 SEAT-SPRING 16
49078  49078-0744 SPRING-ENGINE VALVE INTAKE 8
49078A 49078-0745 SPRING-ENGINE VALVE EXHAUST 8
92048  92048-1348 SEAL-OILVSB 43755383 16
82180 92180-0108 SHIM T=1.300 AR
921B0A 92180-0108 SHIM T=1.325 AR
92180B 92180-0110 SHIM T=1.350 AR
92180C 92180-0865 SHIM T=1.375 AR
92180D 92180-0866 SHIM T=1.388 AR
9218B0E 92180-0867 SHIM T=1.400 AR
92180F 92180-0868 SHIM T=1.413 AR
92180G 92180-0868 SHIM T=1.425 AR
92180H 82180-0870 SHIM T=1.438 AR
21801 92180-0871 SHIM T=1.450 AR
92180J 92180-0872 SHIM T=1.463 AR
92180K 92180-0873 SHIM T=1.475 AR
92180L 92180-0874 SHIM T=1.488 AR
92180M 82180-0875 SHIM T=1.500 AR
92180N 82180-0876 SHIM T=1.513 AR
821800 82180-0877 SHIM T=1.525 AR
92180P 92180-0878 SHIM T=1.538 AR
92180Q 92180-0878 SHIM T=1.550 AR
82180R 92180-0880 SHIM T=1.563 AR
2180S 92180-0881 SHIM T=1.575 AR
92180T 92180-0882 SHIM T=1.588 AR
92180U 92180-0883 SHIM T=1.600 AR
82180V 92180-0884 SHIM T=1.613 AR
92180V 92180-0885 SHIM T=1.625 AR
92180X 92180-0886 SHIM T=1.638 AR
92180Y 82180-0887 SHIM T=1.650 AR
92180Z 92180-0888 SHIM T=1.663 AR
92181 92180-0889 SHIM T=1.675 AR
92181A 82180-0880 SHIM T=1.688 AR
821818 82180-0881 SHIM T=1.700 AR
82181C 92180-0882 SHIM T=1.713 AR




© vimota

INIT=RA

£1210

12032

92180/4-2

92181 /A7
92182 /AW

12071
AMO;LM@

12009

=
=

490784

mmo%@
\a 6037

\

12205

/RL\&VT 12032
w7
92180/4~2

92181 /8.7
G2182 /8.0

12011 ﬁ@|ioﬁ

K5-1. Valve(s)

Spec Code

Quantity

21

Ref. Part No. Description
No.

21810 82180-0893 SHIM T=1.725
92181E 92180-0894 SHIM T=1.738
92181F 92180-0885 SHIM T=1.750
92181G 92180-0896 SHIM T=1.763
82181H 82180-0887 SHIM T=1.775
821811 92180-0898 SHIM T=1.788
92181 82180-0898 SHIM T=1.800
82181K 82180-0800 SHIM T=1.813
82181L 82180-0801 SHIM T=1.825
82181M 82180-0802 SHIM T=1.838
82181N 82180-0803 SHIM T=1.850
821810 82180-0804 SHIM T=1.863
92181P 82180-0805 SHIM T=1.875
92181Q 92180-0906 SHIM T=1.888
82181R 82180-0807 SHIM T=1.800
921815 82180-0808 SHIM T=1.813
921817 92180-0808 SHIM T=1.825
82181U 82180-0810 SHIM T=1.838
82181V 82180-0811 SHIM T=1.850
82181V 82180-0812 SHIM T=1.863
82181X 82180-0813 SHIM T=1.875
82181Y 82180-0814 SHIM T=1.988
82181Z 92180-0815 SHIM T=2.000
92182 92180-0816 SHIM T=2.013
92182A 82180-0817 SHIM T=2.025
921828 92180-0818 SHIM T=2.038
92182C 92180-0818 SHIM T=2.050
92182D 92180-0820 SHIM T=2.063
92182E 92180-0821 SHIM T=2.075
92182F 92180-0822 SHIM T=2.088
92182G 92180-0823 SHIM T=2.100
82182H 92180-0824 SHIM T=2.113
921821 92180-0825 SHIM T=2.125
92182 92180-0826 SHIM T=2.138
92182K 82180-0827 SHIM T=2.150
92182L 92180-0828 SHIM T=2.163
92182M 92180-0828 SHIM T=2.175
82182N 82180-0830 SHIM T=2.188
821820 92180-0831 SHIM T=2.200
92182P 92180-0832 SHIM T=2.213

AR
AR
AR
AR
AR

AR

16
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR




INIT=RA

£1210

12032

92180/A-Z
92181 /A7
92182 /AW

Amo;|%_lﬁu_;
&l_mog
5

490784

92049

&la BOZ7

\

12205

JAL-."w r_ 12032
92180/8-2

Co—92181 /A2
92182 /8N

12011 —1 wwflllémogﬂ

(IN)

K5-2. Valve(s)

Ref. I

No Part No. Description Spec Code | 2t

’ KIF AN

92182Q 92180-0833 SHIM T=2.225 AR
92182R 92180-0834 SHIM T=2.238 AR
921825 92180-0835 SHIM T=2.250 AR
92182T 92180-0836 SHIM T=2.263 AR
21820 92180-0837 SHIM T=2.275 AR
92182V 92180-0838 SHIM T=2.288 AR
92182V 92180-0838 SHIM T=2.300 AR




)

INIT=RA

L — fAmE T
Ref.Cylinder Head ”I.mlfﬂm 20534

221534

921334

£1230

Ke6. Camshaft(s)/Tensioner
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11081 11061-0796 GASKET TENSIONER 1
12046 12046-0601 SPROCKET 32T 2
12048 12048-0101 TENSIONER-ASSY 1
12053 12053-0251 GUIDE-CHAINFR 1
12053A 12053-0297 GUIDE-CHAIN,UPP 1
120538 12053-0298 GUIDE-CHAINRR 1
13107 13107-0157 SHAFT CHAIN GUIDE 1
49118 49118-0993 CAM SHAFT-COMP INTAKE 1
49118A 49118-0994 CAM SHAFT-COMP EXHAUST 1
92057  92057-0202 CHAIN,98XRH2015-126M 1
92152 92152-0413 COLLAR 1
92153 92153-0446 BOLT SOCKET 8X16.7 1
92153A 92153-0455 BOLT FLANGED 6X8 4
92154 921541457 BOLT SOCKET 6X25 2
120 120CA0625 BOLT-SOCKET 6X25 1
670  670D1508 O RING ShiM 1




D) vimota

INIT=RA

921 um\}\mé
921 Um\p\w\@

.
S,.umnam\@

K7. Crankshaft/Piston(s)
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
12046  12046-0033 SPROCKET, 16T 1
13001  13001-0794 PISTON-ENGINE 4
13002 13002-0043 PIN-PISTON 4
13008  13008-0578 RING-SET-PISTON 4
13031  13031-0953 CRANKSHAFT-COMP 1
13251  13251-0740-0  ROD-ASSY-CONNECTING J 4
92015 92015-1558 NUT CONNECTING ROD 8
92033 92033-1088 RING-SNAP 20 5X1 2 8
92138  92138-0818 BUSHING ,CON-ROD,BLUE 8
92138A 92138-0818 BUSHING ,CON-ROD,BLACK AR
921388 92138-0820 BUSHING ,CON-ROD,BROWN AR
2138C 92138-0881 BUSHING #18&#38&#5 YELLOW 6
92138D 92138-0882 BUSHING #18#38#5 GREEN AR
92138E 92138-0893 BUSHING #18#38&#5 PINK AR
92138F 92138-0894 BUSHING #28&#4 YELLOW 4
92138G 92138-0885 BUSHING #28&#4 GREEN AR
92138H 92138-0896 BUSHING #28#4 PINK AR
92154 92154-3883 BOLT,CON-ROD,8X47.5 8
92200 92200-0744 WASHER T=2 5 2




D vimota INIT=RA

E1323

92154

132344

92026 [FR)

92026

K8. Balancer
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13041  13041-0043 BALANCER FR 1
13041A 13041-0045 BALANCER RR 1
13168  13168-0831 LEVER BACKLASH ADJUSTMENT 2
13234  13234-0050 SHAFT-COMP 1
13234A 13234-0595 SHAFT-COMP 1
16085  16085-0621 GEAR, 30T 2
92026 92026-0730 SPACER 4
92046  92046-1266 BEARING-NEEDLE 4
92048  92048-0720 SEAL-OIL 2
82151 82151-1830 BOLT FLANGED-SMALL 6X25 2
92154 92154-1679 BOLT,SOCKET 8X30 2
92161 82161-1055 DANMPER 8




© vimota INIT=RA

16007

GMH_M
13187 w\:ﬁ

(#9)
130884

921543

92152 R\%

Ref.Engine
Coveris}

1323
§21544

K9. Clutch
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11061  11061-1259 GASKET CLUTCH RELEASE 1
13087  13087-0591 HUB-CLUTCH 1
13088  13088-0575 PLATE-FRICTION 6
13088A 13088-0576 PLATE-FRICTION 3
13089  13089-0027 PLATE-CLUTCHT=2.3 AR
13089A 13089-0028 PLATE-CLUTCHT=2.6 5
130898 13089-0030 PLATE-CLUTCHT=2.8 2
13089C 13089-0036 PLATE-CLUTCH,T=2.6 1
13095  13095-0602 HOUSING-COMP-CLUTCH 1
13116 13116-0732 ROD-PUSH 1
13116A 13116-0747 ROD-PUSH 1
13187  13187-0034 PLATE-CLUTCH OPERATING 1
13231  13231-0009 RELEASE-ASSY-CLUTCH 1
13272 13272-1303 PLATE 1
16007  16007-0736 SEAT-SPRING 3
92022 92022-1463 WASHER,15.1X29X 1.0 1
82026 92026-022 SPACER,25.5X47X2.5 1
92046  92046-0041 BEARING-NEEDLE 1
92046A 82046-1052 BEARING-NEEDLE AXK1102 1
92138  92138-0304 BUSHING 25X38X17 3 1
92145 92145-1250 SPRING 1
92145A 82145-1700 SPRING 3
92152 92152-0866 COLLAR 1
92154 92154-1808 BOLT FLANGED 6X45 3
92154A 82154-2793 BOLT,SOCKET 6X25 2
921548 92154-2794 BOLT,SOCKET 6X70 1
82200 92200-1580 WASHER T=1.2 1
92200A 92200-1833 WASHER TOOTHED,38 5X25X6.3 1
92210 92210-0387 NUT 1




© vimota

INIT=RA

13124

G20L58

K10. Transmission
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13144  13144-0575 SPROCKET-OUTPUT, 18T 1
13341  13341-0640 TRANSMISSION-ASSY INPUT 1
13342 13342-0678 TRANSMISSION-ASSY OUTPUT 1
92045 92045-0047 BEARING-BALL, 830045-55H2 1
92045A 82045-0048 BEARING-BALL DAC285TNSSHECSS 1
920458 82045-0156 BEARING-BALL 63/22LU 2
92055 92055-0823 RING-0,23 5X1 .5 1
92152 92152-1854 COLLAR,27 5X35X27 7 1
92200 92200-0260 WASHER 23 9X45X 1.0 1
82210 92210-0842 NUT, 20MM 1




© vimota

INIT=RA

13280

131404

921044

49047

Ref .Cronkcase

K11. Gear Change Drum/Shift Fork(s)
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13140 13140-0645 FORK-SHIFT,3RD84TH 1
13140A 13140-0646 FORK-SHIFT 5TH&ETH 1
131408 13140-0649 FORK-SHIFT,1ST&2ND 1
13145  13145-0572 CAM-CHANGE DRUM 1
13239 13239-0605 DRUM-ASSY-CHANGE 1
13280  13280-0964 HOLDER 1
21176 21176-0941 SENSOR GEAR POSITION 1
49047  48047-0635 ROD-SHIFT 1
92045 92045-0826 BEARING-BALL 6806 1
92045A 92045-1045 BEARING-BALL, 16005 1
92154  92154-1455 BOLT,SOCKET 6X18 1
92154A 92154-2903 BOLT,TORX 6X22 1
92200 92200-2145 WASHER,6X 16X 1 1
411 411AADBOD WASHER-PLAIN MM 1
610  610A0406 ROLLERAX6 1
670  670D2018 ORING, 18MM 1




© vimota

INIT=RA

92200

480

92026

132424

921454

Bl
&y

=y

|
=

K12. Gear Change Mechanism
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13236  13236-0785 LEVER-COMP,POSITION 1
1
13242A 132420170 LEVER-ASSY-CHANGE 1
92026  92026-1534 SPACER, 14X20X 1.0 1
92145  92145-0415 SPRING RETURN 1
92145A 92145-1663 SPRING 1
921458 921451664 SPRING POSITION LEVER 1
92153  92153-1505 BOLT,6X20 1
92154  92154-1838 BOLT RETURN SPRING 1
1
92180 92180-0963 SHM T=26 AR
92180A 92180-0964 SHM T=2.8 AR
921808 92180-0965 SHIM T=3.0 1
92180C 92180-0966 SHIM T=3.2 AR
92180D 92180-0967 SHIM T=34 AR
92200  92200-0265 WASHER 1
922008 92200-0996 WASHER,6.5X 18X 1.6 1
480 480J1400 CIRCLIP-TYPE-C, 14MM 2




D) vimota

INIT=RA

" 920e3

£1411

92172
140148

L 92172

._a_uzv

5 o
A— _....._W.,.,.._..o /M/ \&

& T, S “
i n.ﬂ/“ﬂ 32154
.Wl »'{ __
<
N @\
92172
1407144
92172

14014

K13. Crankcase
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13280  13280-0799 HOLDER TRANSMISSION 1
14001  14001-0716 SET-CRANKCASE 1
14014 14014-0569 PLATE-POSITION 4
14014A 14014-0571 PLATE-POSITION CHANGE DRUM 1
140148 14014-0572 PLATE-POSITION COUNTER SHAFT 1
14014C  14014-0575 PLATE-POSITION 1
27010 27010-1313 SWITCH,OIL PRESSURE 1
39183  39193-0581 PIPE-OIL 1
39193A 38183-0582 PIPE-OIL 1
92005 92005-0773 FITTING 1
82022 92022-304 WASHER 62X 11X1 1
92028 92028-1750 BUSHING 8X12X10 1
92043 920431506 PIN,10X14 3
92043A 82043-1567 PIN,BX14 3
92046 92046-0043 BEARING-NEEDLE HK1412FM 1
92048 920481452 SEAL-OIL,TC 35X50X8 1
92048A 82048-1520 SEAL-OILTC14245 1
920488 92048-1566 SEAL-OIL 1
92062 92062-0004 NOZZLE 4
92062A 82062-0031 NOZZLE 1
920628 92062-0032 NOZZLE 1
92066 92066-0831 PLUG 5
92066A 92066-0876 PLUG PT1/8X7 1
920668 92066-1012 PLUG OIL LINE,7.2X8 1
92154 92154-0415 BOLT TORX 8X28 12
92154A 82154-1453 BOLT,SOCKET 6X12 1
921548 82154-1845 BOLT FLANGED 6X28 2
82170  92170-1640 CLAMP 2
82172  92172-0806 SCREWTORX 6X 14 11
92182 92182-1437 TUBE BREATHER DRAIN 1
481 481J1800 CIRCLIP-TYPE-C,18MM 1
670 670B1510 ORING,8.8X1.8 1
670A  670D2015 ORING,15MM 1




© vimota

INIT=RA

(Upper Case}

921533
92200

921540

§2154C

t1412

{Lawer Cose} 7

921544
922004

92154
922004

92154

§2150

1\

922004

921534

K14. Crankcase Bolt Pattern
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
92150  92150-1251 BOLT FLANGED,7X85 2
92153 921531041 BOLT FLANGED,7X45 7
92153A 92153-1045 BOLT FLANGED,7X60 2
921538 92153-1110 BOLT 8X63 3
92154 921541446 BOLT FLANGED,10X100 8
02154A 921541447 BOLT FLANGED,10X120 2
921548 92154-1463 BOLT SOCKET,6X30 1
92154C 92154-1465 BOLT SOCKET,6X40 4
92200  92200-0047 WASHER 8 2X16X1.6 3
922004 92200-0990 WASHER,10.2X18.4X1 8 10




HilT-—RA

© vimota

mmamalllm

92200 = p——92154 L1431
92173 e T

i \ 7 14093
mmzmp@ S _
92173 L\) A nv|_ 132798
92154 ) n\\|\
N \\w §—a2150
14 ‘. p =
o7e “1961

481
:8:\%__ 1615 |
mmaua

18115
920554

921548

Ref.Crankcaose

32033

mmwhm)_\m
T

278"

Pan

9217 3A

mmguAm\mmWV>///;/z(\_

2173

921354C

K15. Engine Cover(s)
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11061  11061-0941 GASKET BALANCER COVER 1
11061A 11061-0942 GASKET BREATHER 1
110618 11061-0944 GASKET ,CLUTCH COVER 1
11061C  11061-0945 GASKET GENERATOR COVER 1
12053 12053-0247 GUIDE-CHAIN 1
13272 13272-1852 PLATE 1
13272A 13272-1854 PLATE 1
132728 13272-1901 PLATE 1
13272C 13272-2476 PLATE 1
13280  13280-0903 HOLDER CLUTCH RELEASE 1
14026  14026-0142 COVER-CHAIN 1
14031  14031-0647 COVER-GENERATOR 1
14032 14032-0638 COVER-CLUTCH 1
14070 14070-0013 BODY-BREATHER 1
14093 14093-0631 COVER BALANCER 1
16115 16115-1009 CAP-OIL FILLER 1
16165  16165-0011 SEPARATOR 1
18018  18018-0620 PLATE-HEAT GUARD 1
52005 52005-1120 GAUGE 1
92002 92002-1796 BOLT,SOCKET 6X12 1
92033 92033-1305 RING-SNAP 1
92038  92038-0068 RIVET 2
82042  92042-007 PIN,DOWEL 6.3X8X 14 4
92055 92055-0183 RING-0 49.7X2 4 1
82055A 82055-048 RING-0,31.5X2 6 1
92066 92066-0800 PLUG 1
82143 921431331 COLLAR 1
82154 921541455 BOLT,SOCKET 6X18 8
92154A 821541460 BOLT,SOCKET 6X14 2
921548 92154-1461 BOLT,SOCKET 6X25 14
82154C 821541463 BOLT,SOCKET 6X30 10
92154D 92154-2818 BOLT FLANGED 6X10 2
92154E 92154-2826 BOLT,SOCKET 6X25 1
92154F 82154-2820 BOLT TORX 6X16 3
92154G 82154-2822 BOLT FLANGED 6X12 4
82161 82161-1716 DAMPER 1
92161A 82161-1718 DAMPER 1
921618 82161-2078 DAMPER 1
82171  82171-0533 CLAMP 1
82171A 82171-0838 CLAMP 1




INIT=RA

mmamalllm

92200 g—82154
92173 e
o i 140932
mmzmp@ A _
mugwmnMmeu A» wflﬂlaquu:
92154
N \W\. S o §—a2150
Fary (G .
i = =
e ; . @T\GE
110614 | 16165 |
V2171 -
F—e2192  __—
_ — 92154E 16115

927614

132724 \L.\AJ
¥
L

Ref.Crankcaose

9215
o

9217 3A

§2154C

920554
14032

[ N

\.a.\@ . - a”

3

£
/H\

278"

£14.31

K15-1. Engine Cover(s)

Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
82172  92172-0801 SCREWTORX 6X 14 3
82173  92173-1702 CLAMP 2
92173A 82173-2262 CLAMP 1
921738 92173-2284 CLAMP 2
92182 92182-1432 TUBE BREATHER IN-SIDE 1

92192A  92192-1440
92200  92200-1461
481 481J1400

TUBE BREATHER OUT-SIDE
WASHER,6.8X11.5X1.0
CIRCLIP-TYPE-C




D vimota INIT=RA

Ref.Crankcose

034

1
1957 B g17,
___
booosa
1

£1434

K16. Oil Pan
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11057 11057-2962 BRACKET LWR COWLING LH 1
11057A 11057-2963 BRACKET LWR COWMLING RHFR 1
110578 11057-2964 BRACKET LWR COWMLING RHRR 1
11057C  11057-2965 BRACKET LWR COWLING CNT 1
11061  11061-0943 GASKET OIL PAN 1
39156  38156-2523 PAD,LWR COWLING RHFR 1
39156A 38156-2524 PAD,LWR COWLING RHRR 1
49034  49034-0570 PAN-OIL 1
55028 55028-0807-H8  COWLING LWWR LH,EBONY 1
55028A 55028-0808-H8  COWLING LWRRHEBONY 1
92015 82015-1757 NUT WELL, 5MM 6
92065 92065-087 GASKET,12X22X2 1
92066 92066-0798 PLUG DRAIN 1
92154 92154-0208 BOLT,SOCKET 5X 16 6
92154A 821541461 BOLT,SOCKET 6X25 14
82171  82171-0534 CLAMP 1
82200 922001820 WASHER 5 2X10X1.0 6




bimota Hi .ﬁW RA K17,

Super Charger
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11061 11061-0948 GASKET HOLDER 1
11061A 110611279 GASKET TENSIONER 1
12046  12046-0584 SPROCKET DRIVEN,25T 1
12046A 12046-0604 SPROCKET DRIVE, 22T 1
12048  12048-0108 TENSIONER-ASSY 1
12053  12053-0299 GUIDE-CHAIN,UPP 1
12053A 12053-0303 GUIDE-CHAIN.LWR 1
13107 13107-0863 SHAFT 1
13194  13194-0017 CLUTCH-ONEWWAY 1
13272 13272-1848 PLATE 1
13280  13280-0917 HOLDER 1
14093 14093-1142 COVER 1
15060  15060-0018 COMPRESSOR-ASSY 1
16085  16085-0670 GEAR BALANCER 46T 1
16085A 16085-0671 GEARSTARTER,56T 1
49065  49065-0041 FILTER-OIL 1
92005 92005-0769 FITTING OIL LINE 1
82033  92033-3731 RING-SNAP 1
82042  92042-007 PIN,DOWWEL 6.3X8X 14 3
92154F 92045 92045-036 BEARING-BALL #6905 1
92045A 92045-0785 BEARING-BALL,6202ZC3 2
920458 92045-1404 BEARING-BALL 1
92057 92046  92046-0622 BEARING-NEEDLE,22X32X24 1
I 92055  92055-0790 RING-0,2.4X62 6 1
92057 92057-0633 CHAIN,98XRH2020-78N2 1
92062  92062-0004 NOZZLE 1
\\\H 92086 920660821 PLUG 1
92154F 92150  92150-1728 BOLT,8X30 4
92152 92152-1939 COLLAR 3
92152A 92152-1993 COLLAR 1
921528 92152-2405 COLLAR 1
92154  92154-1454 BOLT SOCKET 6X16 2
92154A 92154-1458 BOLT SOCKET 6X25 2
921548 92154-1460 BOLT SOCKET 6X14 4
92154C 92154-1667 BOLT SOCKET 6X20 1
921540 92154-1668 BOLT SOCKET 6X30 5
92154E 92154-1679 BOLT SOCKET 8X30 1
92154F 92154-2824 BOLT 3
92154G 92154-2825 BOLT 1
82200  92200-0047 WASHER,8.2X16X1.6 1



D vimota INIT=RA

32154F

920454
922004

16085 mmamwm A

i,

K17-1. Super Charger

Ref.

No.

Part No.

Description

Spec Code

Quantity

21

92200A 92200-1799
922008 92200-1935
92200C 92200-3811

130
670

130CC0890
670D1510

WASHER,15.2X24X3
WASHER,10.2X30X3
WASHER,B.5X24X4.0
BOLT-FLANGED 8X80
O RING, 10MM

BRI — a2




© vimota

INIT=RA

Ref .Cylindar
Hzad Caver

921044

92154

921924 _ﬁ_d
/

43064

14373

~, 920373 92037 —=
Oy 21

[2%]

a9

——92055
ﬁ 49033
|

&——16073

£ —92154F
\% 921734

92022
92154C

32022
921548

(13280)

K18.  Air Chamber
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
11057 11057-3820 BRACKET SOLENQID VALVE 1
11061  11061-0949 GASKET CHAMBER 1
11061A 11061-0950 GASKET BLOWOFF VALVE 1
12026  12026-0023 CHAMBER INTAKE 1
13159 13159-0016 CONNECTOR 2
13280  13280-0905 HOLDER CHAMBER 1
14073 14073-0884 DUCT DIFFUSER 1
16073 16073-0129 INSULATOR 4
16126  16126-0751 VALVE SOLENOID 1
16130  16130-0010 VALVE-ASSY-RELIEF 1
49033  49033-0565 NOZZLE-NJECTION 4
49064  49064-0007 FILTER-AIR 1
92005 92005-0125 FITTING 1
92005A 82005-0826 FITTING 1
82022 92022-037 WASHER,5.5X 10 5X0 8 12
82037 92037-147 CLAMP,TUBE 1
92037A 92037-1586 CLAMP RESERVE TANK 2
920378 92037-2116 CLAMP,7.8MM 5
92055 92055-0124 RING-O INJECTION NOZZLE 4
92055A 82055-0815 RING-O,65 8X3 4
92154 92154-1568 BOLT,SOCKET 5X16 2
92154A 821541780 BOLT TORX 4X10 3
921548 92154-3884 BOLT FLANGED 5X 14 7
82154C 921543886 BOLT FLANGED 5X95 5
82154D 821543871 BOLT,SHOULDER 5X20 4
82154E 921544055 BOLT,SOCKET 5X22 15
82170 92170-1036 CLAMP 1
82173 82173-1432 CLAMP,35 5MM 1
92173A 82173-2305 CLAMP 3
921738 82173-2307 CLAMP 2
82182 921821841 TUBE, SOLENOID-BLOWOFF VALVE 1
92182A 92182-1842 TUBE,SOLENOID-THROTTLE BODY 1
921928 92192-1865 TUBE DIFFUSER 1
§2182C 92182-2280 TUBE BLOWOFF VALVE-AIR FILTER 1
82182D 92182-2487 TUBE,SOLENOID-CHAMBER 1
82210 92210-0170 NUT CAP MM 1
132 132BC0830 BOLT-FLANGED-SMALL,8X30 2
551 551A0612 PIN-DOWEL 6X 12 2
670 670E1508 ORING,BMM 2




"l

4

e

Ref . Air Chamber

£1510

14073 92134

1407 3A

NN

920
W,/ 92005 P
& 4 92005

4358
92173

921

\4 92173

92173

K19. Throttle

Ref Quantity
No " Part No. Description Spec Code |
11065  11065-0904 CAP 3
14073 14073-0883 DUCT AIR FUNNEL #2 83 2
14073A 14073-0887 DUCT AIR FUNNEL #1 844 2
16073 16073-0825 INSULATOR 4
16163  16163-1188 THROTTLE-ASSY 1
21176 21176-0806 SENSOR,PRESSURE 1
21176A 21176-0837 SENSOR,PRESSURE 2
26031 26031-2893 HARNESS SUB 1
31064 31064-0674 PIPE-COMP 1
49033  49033-0564 NOZZLE-NJECTION 4
49056  49056-0037 PIPE-INJECTION 2
92005 92005-1380 FITTING 7
92055 92055-0124 RING-O INJECTION NOZZLE 4
92055A 82055-0761 RING-O 2
920558 82055-0817 RING-O 4
92055C 82055-0840 RING-O 4
82144 92144-1674 SPRING THROTTLE STOP SCREWY 4
92154 92154-1568 BOLT,SOCKET 5X16 8
92154A 82154-3882 BOLT,SOCKET 5X28 7
92161 92161-0673 DANMPER 3
82172 82172-0156 SCREWY 4
92172A 92172-0828 SCREWPIPE INJECTION

82173  82173-1420 CLAMP

82173A 82173-1421 CLAMP

82181  82181-1551 TUBE 3.2X7 4X40 1
82182 92182-0131 TUBE,3.2X7 4X115 1
92192A 92182-1445 TUBE 3.2X7 4X45 2
921928 92182-1446 TUBE,3.2X7 4X 75 1
82182C 92182-1447 TUBE,3.5X7.5X70 1
§2182D 92182-1484 TUBE,3.5X7.5X40 4
92192E 92192-1485 TUBE,3.5X7.5X115 1
92182F 82182-1617 TUBE 3.2X7 4X45 2
92182G 92182-2479 TUBE 1
92182H 92182-2480 TUBE 1
921821 92192-2481 TUBE 1
92200 92200-1564 WASHER PILOT AIR SCREW

92200A

92200-3807

WASHER




© vimota

INIT=RA

oy

49040

K20. Fuel Pump

Ref. I
No. Part No. Description

Spec Code

Quantity

48040  48040-0788 PUMP-FUEL

99899  99999-0520 KIT FUEL FILTER




© vimota

INIT=RA

211760

92153

211768

Ref .Cronkcase

Rel .%Water Pipe Uty

7

Ref.Woter

Chamzer

Fips

K21.  Fuel Injection
Ref Quantity
No. Part No. Description Spec Code | 21
’ KMF AN
11057 110574175 BRACKET KNOCK SENSCR 1
21176 21176-0009 SENSOR WATER TEMP 1
21176A 21176-0026 SENSOR VEHICLE-DOWWN 1
211768 21176-0788 SENSOR KNOCK 1
21176C 21176-0878 SENSOR INERTIAL 1
21176D 21176-0938 SENSOR,OXYGEN 1
21176E 21176-0982 SENSOR INTAKE TEMP&PRESSURE 1
92015  92015-1752 NUT LOCK,FLANGED MM 2
92022 92022-1380 WASHER,5.2X 13X 1 2
92055  92055-0016 RING-0,8.5X1.9 1
92055A 92055-0842 RING-O 1
92152 92152-1625 COLLAR 2
92152A 92152-2336 COLLAR 6 5X16X7.3 2
92153  92153-0419 BOLT SOCKET,BX35 1
92154  92154-1449 BOLT SOCKET,5X16 2
92160  92160-1278 DAMPER 2
92161A 92161-2140 DAMPER ECU 1
92200  92200-3712 WASHER,6.5X 16X 1.0 2
92210  92210-0303 NUT LOCK,FLANGED MM 2
120 120R0525 BOLT-SOCKET 5X25 2
130 130BA0625 BOLT-FLANGED 6X25 2




© vimota HIT=RA K23,

Oil Pump
Ref Quantity
92057 No " Part No. Description Spec Code | 2t
Re* . Crankcase WP AN
11061 11061-0107 GASKET 1
12046  12046-0602 SPROCKET PUMP DRIVEN, 39T 1
12053  12053-0302 GUIDE-CHAIN 1
92154D 13107  13107-0809 SHAFT RH 1
/ 13107A 13107-0810 SHAFT,LH 1
Y
S 14001 14091-0497 COVER VALVE 1
s _
N 16097  16097-0009 FILTER-ASSY-OIL 1
12053 16130 16130-0005 VALVE-ASSY-RELIEF 1
16142 16142-0733 COVER-PUMP WATER 1
16154  16154-0723 ROTOR-PUMP ,OIL 1
16160  16160-0799 BODY WATER PUMP 1
-, 21053 21053-0009 SPROCKET-ASSY PUMP DRIVE 27T 1
16154 0043 1 32033  32033-1535 PIPE,OIL FILTER 1
49063  49063-1055 SEAL-MECHANICAL WATER 1
49065  49065-0037 FILTER-CIL 1
59256  59256-0011 IMPELLER 1
foﬁC 131074 92002  92002-1154 BOLT,6X22 1
\ 92022 92022077 WASHER6.1X12X1 1
92043  92043-1518 PIN5X21.8 1
92049  92049-0778 SEAL-OIL 1
921540 Rt Croni 92055  92055-0208 RING-O WATER PUMP 1
e wronkease 92055A 92055-1338 RING-O,68.2X2 4 1
Yok 920558 92055-1503 RING-O,0IL FILTER 1
P TR0 92057 92057-0635 CHAIN,92RH2005-76M 1
921548 ¢ ‘ AT Y 92152  92152-1935 COLLAR 1
11081
92154  92154-0387 BOLT FLANGED 6X22 1
92154A 92154-1453 BOLT,SOCKET,8X 12 1
& 921548 921548 92154-1457 BOLT SOCKET 6X25 2
$2154C 92154C 92154-1459 BOLT SOCKET 6X40 2
921544 92154D 92154-1651 BOLT 2
92200  92200-0451 WASHER, 13X24X2 1
480 4801300 CIRCLIP-TYPE-C,13MM 1

551 551A0408 PIN-DCYYEL 4X8 2



D) vimota

INIT=RA

o

f ._uﬁ_n_a:n;oﬂ\fV |

Ref .Frome Fittings

o L

)

[

£1810

K24. Generator
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KMF 2N
21003  21003-0187 STATOR 1
21007  21007-0611 ROTOR 1
21066  21066-0745 REGULATOR-VOLTAGE 1
92015 92015-1367 NUT FLANGED MM 2
82150 82150-1717 BOLT,12X40 1
92154  82154-0477 BOLT,SOCKET 6X25 4
82173 92173-0736 CLAMP,12MM DIA,. 1
82200 92200-0368 WASHER, 12X34X9 1




INIT=RA

Re® .Cro-ksnaf:

JP stonis

y
’

21007

Re®.Crarkcase

K25. Ignition System
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KMF 2N
21007  21007-0622 ROTOR PULSING 1
21171 21171-0732 COIL-ASSY-IGNITION 4
58026 58026-0047 COIL-PULSING 1
2070 92070-0720 PLUG-SPARK,SILMARSES(NGK) 4
92153 82153-1181 BOLT 8X25 1
92154 821541540 BOLT,SOCKET 5X12 2
82173  92173-0736 CLAMP,12MM DIA, 1
92200 92200-2142 WASHER 8 2X30X3 1




bimota il .ﬁW RA

£1840

92133A

$20558

ez Vi
21039 92338

Gef .Chassis
Electrizal 120

92055C

Equipmert 467 &F

26011

27010

K26. Starter Motor
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
13107  13107-0813 SHAFT 1
14092 14092-0109 COVER 1
16073 16073-0053 INSULATOR 1
21038 21038-0004 BRUSH,CARBON 1
21040 21040-0003 SPRING-BRUSH 4
21163  21163-0788 STARTER-ELECTRIC 1
26006  26006-0001 FUSE MINI BLADE, 15A BLUE 1
26006A 26006-1080 FUSE MINI BLADE,30A,GREEN 1
26011  26011-0810 WIRE-LEAD 1
27010 27010-0773 SWITCH 1
38076 38076-0025 LIMITER 1
92015 92015-1476 NUT STARTER MOTOR 1
92055 92055-0136 RING-O 2
92055A §2055-089 RING-O 8 8X1.9 1
920558 82055-1276 RING-O 1
92055C 82055-1370 RING-0 4 5X2.0 1
82071 92071-0024 GROMMET 1
92153 92153-1582 BOLT FLANGED 6X25 2
92153A 82153-1850 BOLT 2
921538 92153-1866 BOLT 1
82172 92172-0334 SCREWY 1
92200 92200-0386 WASHER 1
82210 92210-0188 NUT MM 1
120 120CB0510 BOLT-SOCKET 5X10 2
461 461DA0500 WASHER-SPRING 5MM 2




© vimota INIT=RA

oy

92154C

T ®——92154C

92154C

K27. Radiator
Ref Quantity
No " Part No. Description Spec Code |17 |17 | 18 | 18
) KHF | xHFa ] XJF | xiFa
T 11
38061 38061-0698 RADIATOR-ASSY T 11
49085  49085-0006 CAP-ASSY-PRESSURE 111
58502  58502-0601 FAN-ASSY U I T
58502A 58502-0602 FAN-ASSY T 11
82154C 92154-1648 BOLT 6 6 6 6
82210 92210-1323 NUT 4 4 4 4




© vimota

INIT=RA

L5044

92173

92154

K28. Oil Cooler
Ref Quantity
No " Part No. Description Spec Code | 2t
’ KIF AN
38062 38062-0731 HOSE-COOLING WPIPE-OIL COOLER 1
38062A 38062-0812 HOSE-COOLING WPUMP-OIL COOLER 1
38067 38067-0022 COOLER-OIL 1
92055 92055-1618 RING-0,39 4X3.1 1
92154  92154-0403 BOLT FLANGED 6X22 4
82173  92173-1361 CLAMP,20 2MM 4
92173A 82173-1366 CLAMP,COOLING HOSE 2




bimota

Bimota S.P.A.
47853, Via Ausa 118, Cerasolo (RN)



